
© IWA Publishing 2020 Water Practice & Technology Vol 15 No 2
426 doi: 10.2166/wpt.2020.039

Downloaded from http://iw
by guest
on 17 April 2024
Ultrafiltration, a cost-effective solution for treating surface water

to potable standard
Mariela Cuartucci
Sales Engineer – Fluence Argentina, Mar del Plata, Argentina

E-mail: mcuartucci@fluencecorp.com
Abstract

Ultrafiltration is increasingly popular in many types of water and effluent treatment, and has been developed
substantially since the turn of the century, especially for waters that are difficult to treat – e.g. surface-,
waste- and sea-waters, among others. This paper is a case of study of the San Juan Reservoir Water Treatment
Plant in Chongon, Ecuador, which uses ultrafiltration for water treatment. The treatment process is described
with special focus on the use of ultrafiltration as a cost-effective surface water treatment. San Juan Reservoir
suffers from high bacterial loads, turbidity levels and color, and the seasonal presence of algae (cyanobacteria).
The advantages of ultrafiltration over conventional treatment are highlighted, as well as the technology’s poten-
tial for micro-plastics removal. Micro-plastics are an emerging pollutant that has recently gained importance in
drinking water treatment.

Key words: algal removal, microplastics, potable water, surface water, ultrafiltration, water treatment
INTRODUCTION

The complexity of some water resources and the increasingly strict regulation of water quality mean
that new water treatment technologies need to be considered. This is the case for the San Juan
reservoir, in which, due to its characteristics, implementing new technologies to achieve compliance
with regulatory requirements has offered a cost-effective solution.
Before installation of its water treatment plant, the water supply to Posorja, Ecuador, and surround-

ing areas was provided by a drinking water company in Playas district. The main problems with
it related to the rationed and interrupted service. Treatment of water from San Juan Reservoir
(Chongon) to potable standards was presented as a solution, to provide a continuous supply to
Posorja, El Morro, Puerto el Morro, Data de Posorja, San Miguel and San Juan. The main problems
in treating water from this source to potable standards are:

• Turbidity;

• Bacterial load; and

• Color.
In general, color in water may be due to the presence of metal ions, natural organic matter (NOM)
such as humus and peat, plankton, and/or industrial effluent.
The presence of organic compounds in water is important in affecting its quality. In addition to
giving color, NOM is considered a precursor of undesirable derivatives during disinfection, such
as trihalomethanes (THMs).
The main source of organic matter in the water is the decomposition of vegetable matter (grasses,
leaves, trees, etc), giving rise to humic compounds. These are high molecular weight compounds
and are common in surface waters.
a.silverchair.com/wpt/article-pdf/15/2/426/764065/wpt0150426.pdf

mailto:mcuartucci@fluencecorp.com
https://crossmark.crossref.org/dialog/?doi=10.2166/wpt.2020.039&domain=pdf&date_stamp=2020-05-08


Water Practice & Technology Vol 15 No 2
427 doi: 10.2166/wpt.2020.039

Downloaded from http://iw
by guest
on 17 April 2024
• (Argaman et al. 1984; Odegaard & Thorse 1989).
In Chongon, the color of the water is attributed mainly to NOM and the treatment is focused on
their removal.

• Precursors of THMs (humic and fulvic acids):
The NOM compounds affect water quality by forming derivative products that are harmful to health.

• Algae and cyanobacteria:
The presence of algal biomass increases chemical consumption and causes operating problems
in conventional treatment systems – for example, algae tend to float, shortening filter cycles, etc.
(Di Bernardo 2010)
Cyanobacteria cause health problems mainly due to their generation of various substances (Dickens
& Graham 1995):

o Compounds causing taste and odor problems, such as geosmin and methyl-isoborneol.
o Toxins that may affect the liver (hepatotoxins) or nervous system (neurotoxins).

In this type of surface water, conventional water treatment processes (chlorine sterilizationþ PAC
flocculationþ sedimentationþ sand filtration) leave significant treated water quality problems. One of
the most problematic issues is associated with the origin of ‘color’ in NOM, as a potential precursor of
both THMs and halo-acids, which are also carcinogenic, when exposed to the action of oxidizing
compounds. In addition, sterilization with oxidizing agents breaks the bacterial membranes of
algae and cyanobacteria, with probable increases in taste and odor issues. These, in turn, lead to
the use of more oxidant, increasing the THM yield (Pérez Gattorna 1995).
In the scenario outlined, the best solution for drinking water treatment is ultrafiltration (UF), the

main treatment stage at the San Juan plant. The plant has a net production capacity of 200 L/s
with the possibility of expansion later to 600 L/s – it is designed on the multi-functional unit concept.
SOLUTION IMPLEMENTED FOR SAN JUAN (CHONGON) RESERVOIR

The UF treatment scheme proposed includes a sequence of process stages.
Raw water feed

The influent raw water enters an agitated tank where coagulant and powdered activated carbon (PAC)
are added. The tank enables suitable contact time for both the coagulant and PAC, and also equalizes
the flow to be treated. It was designed to provide good mixing and contact time for the PAC and
coagulant, while avoiding interference between them (Snoeyink & Jenkins 1996).
PAC dosing

Dosage occurs in the first section of the influent tank to assist color removal during treatment. On-line
algal monitoring helps optimize coagulant/PAC dosage to remove toxins when cyanobacterial blooms
occur. This also allows the optimization of ozone dosing for final sterilization.
Coagulation

• Coagulation is thought to improve organic matter removal during the UF stage and is done with an
aluminum salt.

Due to the size of the UF membrane pores, the coagulant dose can be reduced, and the flocculation
stage eliminated, as large flocs are not needed. This is an advantage over conventional designs.
a.silverchair.com/wpt/article-pdf/15/2/426/764065/wpt0150426.pdf



Water Practice & Technology Vol 15 No 2
428 doi: 10.2166/wpt.2020.039

Downloaded from http://iw
by guest
on 17 April 2024
Filtration with automatic disk filters (130-micron)

The disk filters protect the UF equipment and are designed to minimize plant downtime. The objective
is to prevent the entry of particles that could damage and/or clog the UF’s hollow fibers.
Direct filtration by UF

UF is a separation process based on size exclusion (screening) using polymeric porous membranes. It
achieves separation in the range 0.01 to 0.1 μm (10 to 100 nm), allowing the removal of suspended
solids, colloids, viruses, bacteria, endotoxins and other pathogens, and high molecular weight species.
It is widely used as pre-treatment for reverse osmosis (RO), since it guarantees a low SDI (Silt Density
Index) (an advantage over conventional treatment processes).
General description of UF

UF, typically with 0.01 to 0.1 μm (i.e. 10 to 100 nm) pore size, is capable of retaining not only particles
and bacteria, but viruses and proteins to a large extent as well. In water treatment, a combination of
coagulation and UF is used, when both particle retention and organic removal are required.
UF capillary membranes can be operated ‘inside-out’ or ‘outside in’. Inside-out means that the feed

stream, containing the species to be retained, is pumped through the inside of the capillary and the
filtrate leaves the capillary from the outside. Outside-in means that the feed stream is pumped from
the capillary’s outside to its inside with the species to be removed retained on the outside (American
Water Works Association 1998).
Membrane operation

Membrane systems can be operated in different ways. The solutes retained by the membrane build up
an increasingly thick layer of foulant (cake), which generates a resistance to flow through the mem-
brane. Because of this, the trans-membrane pressure must be increased to keep production capacity
constant. There are two principal operating modes – cross-flow and dead-end.
Cross-flow configuration

To avoid/limit cake build-up on the membranes, early forms of membrane filtration incorporated a
cross-flow mode. In this, a relatively large flow is pumped across the membrane surface, creating tur-
bulence. A limited amount of fluid permeates the membrane as product – Figure 1.
The cross-flow system illustrated incorporates two pumps, one to feed the system and the other to

generate the cross-flow at the membrane surface. The latter’s velocity is typically 1 to 5 m/s and
requires a relatively large pump with matching power consumption.
The feed suspension is initially concentrated in the cross-flow loop and, because of the constant

bleed of permeate, equilibrium is reached after some time.
The same applies to the contaminant layer that builds up on the membrane surface, so that the con-

taminants that accumulate on the membrane reach equilibrium with those removed from the surface
by the cross-flow turbulence.
In cross-flow operation, not all of the feed suspension becomes product as a portion leaves the

system through the bleed discharge as concentrate. Recovery, for such a system, is defined as the por-
tion of feed that is treated – for example, if 10% of the feed leaves the plant as concentrate, recovery is
90% (and the cross-flow loop or bleed concentration is 10 times that of the feed).
a.silverchair.com/wpt/article-pdf/15/2/426/764065/wpt0150426.pdf



Figure 1 | Cross-flow UF system.

Water Practice & Technology Vol 15 No 2
429 doi: 10.2166/wpt.2020.039

Downloaded from http://iw
by guest
on 17 April 2024
Cross-flow systems are usually robust and reliable, because the process is continuous, and most can
run for long periods before being cleaned. They have some drawbacks, however:

• relatively high-power consumption, up to several kWh/m3 of product;

• the shear forces to which the feed fluid is exposed may damage it, if the UF system is not designed
correctly for the service required; and,

• a large footprint for the pump and large diameter piping, in some cases.

Dead-end configuration

Dead-end systems were developed for applications with relatively low proportions of retainable con-
taminants to try to avoid cross-flow’s drawbacks. In dead-end systems there is no circulation, all fluid
entering the system passes through the membrane, the contaminants being retained on the membrane
surface – Figure 2.
The contaminants retained form a cake layer on the membrane surface. As that grows, the resist-

ance to flow through it increases and the trans-membrane pressure must be increased to maintain
constant yield.
Figure 2 | Dead-end UF system in filtration mode.

a.silverchair.com/wpt/article-pdf/15/2/426/764065/wpt0150426.pdf



Water Practice & Technology Vol 15 No 2
430 doi: 10.2166/wpt.2020.039

Downloaded from http://iw
by guest
on 17 April 2024
Unlike cross-flow operation, contaminants remain on the membrane surface during filtration and
must be removed regularly by backwashing – Figure 3.
Figure 3 | Dead-end UF system during backwash.
The need for backwashing makes this form of the process discontinuous; that is, filtration must stop
periodically for backwashing. During backwash, a portion of the permeate product is pumped back
through the membrane. This lifts the cake layer and removes it, rendering the membrane surface clean.
The main advantages of a dead-end system include:

• relatively low power consumption, typically about 0.02 to 0.05 kWh/m3, broadly the same as
required for pressure filtration.

• small footprint and compact design.

Chemical cleaning

Chemically enhanced backwash (CEB)

CEB is used to enhance the removal of material accumulated in the membranes during filtration.